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SMARTEX INTERNATIONAL INDUSTRY CO.,LTD.
NO.2,NANJING ROAD,QINGDAO CITY,CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : FIBERGLASS WINDOW

SCREEN
SGS Job No. :

TJHG1510003800CO - TJ

Date of Sample Received : 13 Oct 2015

Testing Period :
Test Requested :
Test Method :

Test Results :

Result Summary :

13 Oct 2015 - 19 Oct 2015
Selected test(s) as requested by client.
Please refer to next page(s).

Please refer to next page(s).

Test Requested

Conclusion

Entry No. 23 of Annex XVII of REACH Regulation (EC) No 1907/2006 amended by PASS
Commission Regulation (EU) No 835/2012 and (EU) No 494/2011 - Cadmium

(Cd)

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Tianjin) Co., Ltd.

=N

Reabeca Zhou
Approved Signatory
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Test Report

Test Results :

Test Part Description :

Specimen No.
SN1
SN2

Remarks :

No. TSNHG1501365901 Date: 19 Oct 2015 Page 2 of 3

SGS Sample ID Description
TSN15-013659.001  black fiberglass net
TSN15-013659.002  grey fiberglass net

(1) 1 mg/kg = 0.0001%

(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Entry No. 23 of Annex XVII of REACH Regulation (EC) No 1907/2006 amended by Commission Regulation

(EU) No 835/2012 and (EU) No 494/2011 - Cadmium (Cd)

Test Method :

Test ltem(s)
Cadmium (Cd)

With reference to EN 1122:2001 Method B. Analysis was performed by ICP-OES.

Limit  Unit MDL 001 002
0.01 % (ww) 0.0005 ND ND
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Sample photo:
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TSNHG1501365901

TSN15-013659.002

SGS authenticate the photo on original report only

*** End of Report ***
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